Apex Rack With Stack Weight

<
o
o
o
<
o
<
Q




Parts list 1

M
Side crossbeam*4PCS NO.3 Guide rod*4PCS
- S ——
L

NO.6 | Steel wirerope*2PCS

“NO.4 |Guide rod fixing sleeve NO.5
*4PCS *IPCS

NO.7 |Hangingplaterod*6PCS| NO.8 |Rear crossbheam*1PC NO.9 |Shock-absorbing Ei‘;cs

Fixed group under coun

NO.15 | Front crossbeam*1PC
-temeight*zPCS .

NO.13 | Fixed assembl.y nn*the NO.14
counterweight*2PCS

NO.16 |Front pulley block*2PCS NO.17 | Frontsliding wheelset NO. 18 | Geton the pulley block
*2PCS *2PCS




Parts list 1

........

NO.19 | Pull-up set*2PCS I




Parts list 2

S

O

A M16-110*50PCS I B M16 Washers*100

NUT(M16)*50PCS




Assembly steps

Step NO

> < 0| =
ol Y| VY N | N
=
L
e.%. o0l
= 'O
+ S ")
nr._mum s
Gmde o m -
c|539|55 7| 8| =
® | £ 0 ol © = | ©
NE = i O i
N @ = r— =
5 r
b oo =
g =
o |
x |2
L LL
O
Z
El R | S| <| | ©
&
e
>
muLv_A_. < | oN < | ™
~ 3
W — © %
g | = (T 2| w
 — -+’
s AERSEIEARIE
Q © o0 @ < m M —
ol 2 o c = e = £ | &
clo o | 2|13l 5|9| 8|3
| < O o n = M
Z|lo |53 | 83|l 2|2 |TF | 5
v O e el i © o | =
= v | | X | B | 2| 5
7 Ol | ¢ g | o
=2 N I =
O TH wn =
O
O
O
= - — [ (N
=
—




Qty
16

-lll..l-..l._'.l-..l..l.ll.nl.rl.lll-.l.l-lul.lll.lll-l-'

0 e e N
Iﬂh‘_hu.&lﬂ.ﬂﬂﬂﬁﬁﬂLlﬁ.

000000

Name

.l..l.ll_ll_.ll.ll_l_-

M16-110
M16 NUT

M16 Washers

ltem NO

Qty
2

Assembly steps

Name
Rear crossheam
Front pulley block

Front crossbeam

Eﬁﬁﬂﬂn..u.

ll__..I_I.-_.m.___t

nmﬂeuﬂﬂuuumuﬁﬂnﬁ ﬂ_

.l_ll-ll_l.l_l.-...ll._lll-lll-llllll!.'"llll'l"l".’.l-l"'ll.

E..-...hilu?it...lt.-

T NG uuunuur|u|u! _u_u__n.n_u

nu.ﬂ.un-u o 0% "% "0 0 0%

ﬁ.‘cﬂﬂﬁ.u

fz\a;,

.Ir.l-.l.’-l.l'rl_‘l_l...lll-l-l_llr.llll.ll.'-ll.l....

15
16

o 8 ~ @ @

nuﬂ[ﬁ.w.-.qwﬁhhm{ﬂll}u mljnlumlumnuuuccuaﬂacmuuuﬁﬂaﬁ_____

//WW//,./%

~ ///U/Vf//f/
| IHITIIII

e . .

ltem NO

Step NO

,,/%

-

.............................
P ey e N O R W ORI R e e

- - Tt - T - T - - - S Rt Rt D AN B NN S

............
---------------------
S N N N, N, L N =t ™ = B T e




Assembly steps

Step NO | Item NO Name Qty Item NO Name Qty
6 Steel wire rope 2 A M16-110 10
17 Front sliding wheelset 2 B M16 Washers 20
3 18 Get on the pulley block y) C M16 NUT 10
19 Pull-up set 2

LN
iiiiiiiiiiiiiiii
&




Assembly steps

Qty

16

Name
M16-110

M16 Washers

M16 NUT

ltem NO

Qty

Name

Safety pole

Hanging plate rod

ltem NO

Step NO

'_-'l'l——u--.._'_
—

B




